
Emerging Technologies
  for Wastewater Treatment and In-Plant
Wet Weather Management

EPA  832-R-06-006      FEBRUARY 2008



Emerging Technologies February 2008

Wastewater Treatment and In-Plant Wet Weather Management6-16

This page intentionally left blankThis page intentionally left blank



Emerging Technologies
for 

Wastewater Treatment and  
In-Plant Wet Weather Management

Prepared for:

Office of Wastewater Management 
U.S. Environmental Protection Agency 
Washington, D.C.
EPA 832-R-06-006

Under Contract 

68-C-02-111

Prepared by:

Parsons Corporation 
Fairfax, Virginia

February 2008



Emerging Technologies February 2008

Wastewater Treatment and In-Plant Wet Weather Managementii
[...]
filtration and compressible media filters. These technologies focus on the separation of 
liquids and solids. Advanced solids separation is critical as a preliminary process step 
and as an advanced treatment step to reduce suspended solids, plus nutrients and other 
compounds, in the effluent. The application of these technologies has promoted the reuse 
of wastewater by providing a very high-quality effluent. 

This chapter also discusses some of the innovative uses or unique applications of already 
established technologies. For example, the Ballasted High Rate Clarification (BHRC) 
process is a high-rate chemical/physical clarification process that involves the formation 
of suspended solids onto a ballast particle with the aid of a coagulant and polymer. The 
BHRC process includes the patented DensaDeg® and Actiflo® processes. Embryonic 
technologies currently under development include solar disinfection and Blue PROTM for 
phosphorus removal. These technologies are discussed in the technology summaries in 
this chapter.  Chemical phosphorus removal is limited by kinetic factors as well as 
stoichiometric factors and excessive inorganic precipitant requirements need to be 
reduced. 



Emerging Technologies February 2008

Wastewater Treatment and In-Plant Wet Weather Management2-2

Table 2.1—Physical/Chemical Treatment Processes – State of Development

Established Technologies
Air Stripping
Screening

Fine Screening

Micro Screening

Rotary Screening

Step Screening

Microsieves	

Grit Removal	
Traveling Bridge

Fine/Advanced Grit Removal System (AGRS)	
HEADCELLTM

GRITKINGTM

PISTAGRITTM

HYDROGRITTM

Flocculation	

Chemical Precipitation*	
Alum Addition

Iron Salts Addition

Zeolite

High Rate Dissolved Air Flotation (DAF) Treatment/Settling	

Chemically Enhanced Primary Treatment	

Solids Contact Clarifier for P Removal	

Ion-Exchange	

Chemical Oxidation*	
Hydroxyl Radical

Oxygen (Atomic and Molecular)

Ozone

Hydrogen Peroxide

Hypochlorite/Chlorine/Chlorine Dioxide

Advanced Oxidation Processes	
Supercritical Water Oxidation

Catalytic Oxidation

Photo Catalysis (UV + TiO2)

Fenton’s Reagent (H2O2 + Ferrous Ion)

Electodialysis	

Filtration through Membranes	
Reverse Osmosis

Microfiltration

Ultrafiltration

Established Technologies (Contd)

Filtration through Media	
Cloth Media

Disc Filter (DF)–
Drum Filter–
Diamond-Shaped Filters–

Silica Media (One- and Two-Stage)

Conventional Downflow–
Deep-Bed Downflow Filters–
Deep-Bed Upflow Continuous Backwash Filters–

Activated Alumina Media

Powdered Activated Carbon (PAC)

Granular-Activated Carbon (GAC)

Denitrification Filters	

Automatic Backwash Filters (ABW®)

Pulsed Bed Filter	

Disinfection	
Ozone

Chlorine/Chlorine Dioxide/Liquid Chlorine/Dechlorination

Halogens (Bromine)

UltraViolet (UV) Disinfection

Innovative Technologies

Compressible Media Filtration	

Nanofiltration	
Innovative Use of Established Technologies

Ballasted High Rate Clarification (BHRC) Processes* 	
Actiflo® Process

Densadeg® Process

Microwave UV Disinfection	
Embryonic Technologies

Blue CATTM	

Blue PROTM	

CoMagTM	

Solar Disinfection	
Note:
*	Chemical phosphorus removal is limited by kinetic 
factors as well as stoichiometric factors and excessive 
inorganic precipitant requirements need to be 
reduced.



Wastewater Treatment and In-Plant Wet Weather Management

Emerging Technologies

2-3

February 2008

Figure 2.1—Evaluation of Innovative 
Physical/Chemical Treatment Technologies

Process

Evaluation Criteria

De
ve

lo
pm

en
t

Ap
pl

ica
bi

lit
y

Be
ne

fit
s

Im
pa

ct
 o

n 
Pr

oc
es

se
s

Co
m

pl
ex

ity

Ai
r/O

do
r E

m
iss

io
ns

Re
us

e

En
er

gy

Fo
ot

pr
in

t

Re
tro

fit
tin

g

Compressible Media Filters I, M, N I C y y y Dn y p p

Nanofiltration I, M, N F O p y y Ip, Dp q p p

Comparative Criteria

p Positive feature
y Neutral or mixed
q Negative feature

Effluent Reuse
Dp	 =	Direct potable
Dn	 =	Direct nonpotable
Ip	 =	Indirect potable
In	 =	Indirect  

nonpotable

Applicability
F	 =	 Few plants
I	 =	 Industrywide
L	 =	 Primarily large plants
S	=	 Primarily small plants

Potential Benefits
C	=	 Capital savings
I 	 =	 Intense operational demand
O	=	 Operational/maintenance savings
S	=	 Shock load capacity
W	=	 Wet weather load capacity

Statement of Development
B	=	 Bench scale
I	 =	 Full-scale industrial applications
M	=	 Full-scale municipal applications
O	=	 Full-scale operations overseas
P	=	 Pilot
N	=	 Full-scale operations in North America

Key



Emerging Technologies February 2008

Wastewater Treatment and In-Plant Wet Weather Management2-4

This page intentionally left blankThis page intentionally left blank



Wastewater Treatment and In-Plant Wet Weather Management

Emerging Technologies

2-5

February 2008

Wastewater Treatment and In-Plant Wet Weather Management 2-5

Technology Summary

Compressible Media Filtration

Objective:
Enhanced filtration where the porosity of the media can 
be adjusted.

State of Development: 
Innovative. This technology has gained widespread use and may 
be approaching an established process. 

Description:
This synthetic medium was developed in Japan. The porosity of the filter bed can be adjusted by compressing the filter 
medium and the size of the filter bed can be increased mechanically to backwash the filter. It is an enhanced filtration process 
where the filtration media is more effective in capturing more solids per filter volume than other media. The filtration unit is 
designed such that the porosity of the media can be adjusted and the solids can be removed by air scouring.

Comparison to Established Technologies:
Effluent to be filtered flows through the media as opposed to flowing around the media as in sand and anthracite filters. This 
feature permits higher hydraulic loadings of 30 gpm/ft2 of media and higher as opposed to other filtration systems with 2 to 6 
gpm/ft2.
Available Cost Information:
Approximate Capital Cost:	 $80,000 to $90,000 for a 3-ft by 3-ft filter operating at 0.25 to 0.55 MGD.
Approximate O&M Costs:	 Not disclosed.

Vendor Name(s):
Fuzzy Filters
Schreiber Corporation
100 Schreiber Drive
Trussville, AL 35173
Telephone: 205-655-7466 or 800-535-0944
Email: larryw@schreiberwater.com 

Installation(s):
University of California, Davis, CA
Columbus CSO Facility, Columbus, GA
Clayton County Northeast WPCF, GA
Yountville Sanitary District, Yountville, CA
Rogersville, MO
Golden Poultry/Gold Kist, Sanford, NC
Orange County Sanitary District, Fountain Valley, CA
King County, Seattle, WA 

Key Words for Internet Search:
Compressible media filter, wastewater treatment, fuzzy

Data Sources:
Metcalf and Eddy, Wastewater Engineering Treatment and Reuse, 4th Edition, 2003.
http://www.schreiberwater.com/ 



Emerging Technologies February 2008

Wastewater Treatment and In-Plant Wet Weather Management2-6

This page intentionally left blankThis page intentionally left blank



Wastewater Treatment and In-Plant Wet Weather Management

Emerging Technologies

2-7

February 2008

Wastewater Treatment and In-Plant Wet Weather Management 2-7

Technology Summary

Nanofiltration

Objective:
Nanofiltration is used as an advanced treatment system 
to remove priority organic pollutants and biodegradable 
organics, Total Suspended Solids (TSS) and Total 
Dissolved Solids (TDS), bacteria, and viruses.

State of Development: 
Innovative.

Description:
The nanofiltration process uses membranes with an operating pore size range of 0.01 to 0.2 micron in a pressure-driven 
separation. Operating pressures are 75 to 150 psig. Nanofiltration is used for the removal of priority organic pollutants, 
biodegradable organics, TSS, bacteria, some viruses, and proteins from wastewater. It is used in certain municipal treatment 
plants for disinfection purposes and softening of wastewater or it is used in process where the reuse of water is the treatment 
goal. Typically, microfiltration or ultrafiltration is used as a pretreatment process for water that is required to be treated through 
nanofiltration or reverse osmosis. The membranes are typically made of cellulose acetate or aromatic polyamides and are 
spiral wound and hollow fiber.

Comparison to Established Technologies:
The nanofiltration process helps eliminate TSS, TDS, and other pathogens better than the ultrafiltration process. 

Available Cost Information:
Approximate Capital Cost:	 Not available.
Approximate O&M Costs:	 Not available.

Vendor Name(s):
GE Infrastructure Water and Process Technologies
4636 Somerton Road
Trevose, PA 19053
Telephone: 215-355-3300
www.gewater.com
Koch Membrane Systems, Inc.
850 Main Street
Wilmington, MA 01887
Telephone: 888-677-5624
Email: info@kochmembrane.com 

Installation(s):
Clifton Water District, CO

Key Words for Internet Search:
Nanofiltration, wastewater treatment, NF

Data Sources:
Metcalf and Eddy, Wastewater Engineering Treatment and Reuse, 4th Edition, 2003.
www.eurodia.com/html/index.html



Emerging Technologies February 2008

Wastewater Treatment and In-Plant Wet Weather Management2-8

This page intentionally left blankThis page intentionally left blank



Wastewater Treatment and In-Plant Wet Weather Management

Emerging Technologies

2-9

February 2008

Wastewater Treatment and In-Plant Wet Weather Management 2-9

Technology Summary

Actiflo® Process

Objective:
Treatment of primary and tertiary effluents.

State of Development: 
Innovative Use of Established Technology.

Description:
The Actiflo® process is a high-rate chemical and physical clarification process that involves the formation of suspended solids 
onto a ballast particle (microsand) followed by lamellar settling. It is considered an established process for the treatment of 
wet weather flows, but is also being applied to primary and tertiary effluents. The process starts with the addition of a 
coagulant to destabilize suspended solids. The flow enters the coagulation tank for flash mixing to allow the coagulant to take 
effect then overflows into the injection tank where microsand is added. The microsand serves as a “seed” for floc formation, 
providing a large surface area for suspended solids to bond to and is the key to Actiflo®. It allows solids to settle out more 
quickly, thereby requiring a smaller footprint than conventional clarification. 
Polymers may either be added in the injection tank or at the next step, the maturation tank. Mixing is slower in the maturation 
tank, allowing the polymer to help bond the microsand to the destabilized suspended solids. Finally, the settling tank effectively 
removes the floc with help from plate settlers allowing the tank size to be further reduced. Clarified water exits the process by 
overflowing weirs above the plate settlers. The sand and sludge mixture is collected at the bottom of the settling tank with a 
conventional scraper system and pumped to a hydrocyclone, located above the injection tank. The hydrocyclone converts the 
pumping energy into centrifugal forces to separate the higher density sand from the lower density sludge. The sludge is 
discharged out of the top of the hydrocyclone while the sand is recycled back into the Actiflo® process for further use. 
Screening is required upstream of Actiflo® so that particles larger than 3 to 6 mm do not clog the hydrocyclone. 
Several startup modes may be used for a full scale Actiflo® system. If a wet weather event is expected within 7 days of a 
previous wet weather event, the units should be shut down, but not put on standby. Wastewater would remain in the tanks 
and a wet startup would ensue at the time of the next wet weather event. In summer months, when freezing is not possible, 
the intermittent flush standby mode could be used; and when freezing is possible, the continuous flush standby mode should 
be used. These standby modes should results in a successful wet method, dry startup. 
Comparison to Established Technologies:
Fundamentally, this process is very similar to conventional coagulation, flocculation, and sedimentation water treatment 
technology. Both processes use coagulant for the destabilization and flocculent aid (polymer) for the aggregation of suspended 
materials. These materials are then subsequently removed by settling for disposal. The primary technical advance made in 
the Actiflo® process is the addition of microsand as a “seed” and ballast for the formation of high-density flocs that have a 
relatively high-density microsand nucleus and are easily removed by settling. Chemical phosphorus removal is limited by 
kinetic factors as well as stoichiometric factors and excessive inorganic precipitant requirements need to be reduced.

Available Cost Information:
Approximate Capital Cost:	 Not disclosed by vendor.
Approximate O&M Costs:	 Not disclosed by vendor.

Vendor Name(s):
Kruger USA
401 Harrison Oaks Blvd.
Suite 100
Cary, NC 27513
Telephone: 919-677-8310
Fax: 919-677-0082
Email: krugerincmarketing@veoliawater.com 
Web site: http://www.krugerusa.com 

Installation(s):
City of Greenfield, IN
Lincolnton, NC
Lawrence WWTP, IN
Williamette WTP, OR
Fort Worth, TX



Emerging Technologies February 2008

Wastewater Treatment and In-Plant Wet Weather Management2-10 Wastewater Treatment and In-Plant Wet Weather Management2-10

Technology Summary

Actiflo® Process (Contd)

Key Words for Internet Search:
Actiflo®, Ballasted High Rate Clarification, BHRC

Data Sources:
Web site owned by Kruger USA.
Keller, John, et al., “Actiflo®: A Year’s Worth of Operating Experience from the Largest SSO System in the U.S.,” Water 
Environment Federation’s Annual Technical Exhibition and Conference (WEFTEC), 2005.
Ponist, Jeffrey B., David Scheiter, “Ballasted High Rate Clarification Process Removes City of Greenfield, Indiana as a CSO 
Community.” 
Sigmund, Thomas, et al., “Operating Chemically Enhanced Clarification for Optimum Disinfection Performance,” WEFTEC, 
2006.

Actiflo® Process Diagram

Microsand and Sludge to Hyrdocyclone

Microsand

Coagulant

Coagulation Injection Maturation

Tube Settler
with Scraper

Clarified
Water

Raw
Water

Hyrdocyclone

Polymer

Sludge

745043_WWT-02..ai



Wastewater Treatment and In-Plant Wet Weather Management

Emerging Technologies

2-11

February 2008

Wastewater Treatment and In-Plant Wet Weather Management 2-11

Technology Summary

DensaDeg® Process

Objective:
Treatment of primary and tertiary effluents and wet 
weather flows.

State of Development: 
Innovative Use of Established Technology.

Description:
The DensaDeg® process is a high-rate chemical and physical clarification process that combines sludge ballasted clarification 
and lamellar filtration, both established processes. The DensaDeg® process starts with the addition of a coagulant to destabilize 
suspended solids. The flow enters the rapid-mix tank for flash mixing to allow the coagulant to take effect then overflows into 
the reactor tank where sludge and polymer are added. A draft tube and mixer in the reactor allow for thorough mixing of the 
wastewater with the recirculated sludge and added chemicals. The sludge serves as a “seed” for floc formation providing a 
large surface area for suspended solids to bond to and is the key to DensaDeg®, allowing solids to settle out more quickly, 
thereby requiring a smaller footprint than conventional clarification. 
Wastewater flows over a weir from the reactor tank through a transition zone before entering the clarifier. The clarifier 
effectively removes the flow with help from settling tubes, allowing the tank size to be further reduced. Clarified water exits 
the process by overflowing weirs above the settling tubes. Sludge is collected at the bottom of the clarifier with a conventional 
scraper system and recirculated back to the reactor tank. Periodically, a separate sludge pump energizes and wastes a small 
portion of the sludge from the system. Scum is removed from the process at the top of the transition zone by a cylindrical 
collector that automatically rotates periodically. 